CONFIDENT CYGNUS,KOTTAYAM

CUBE TEST RESULT

PERMISSIBLE |CHARACTERISTIC

COMPRESSIVE COMPRESSIVE
SL | DATE OF GRADE OF STRENGTH STRENGTH
NO A CASTING PSR CONCRETE|  (N/mm2) (N/mm2)

7 DAYS |28 DAYS |7 DAYS | 28 DAYS
1 10/09/20 |Column-First Floor M35 23.33 35 24.59 35.63
2 11/09/20 |Column-First Floor M35 23.33 35 23.7 35.55
3 12/09/20 |Column-First Floor M35 23.33 35 24.44 36.07
4 14/09/20 |Column-First Floor M35 23.33 35 27.48 354
5 15/09/20 |Column-First Floor M35 23.33 35 25.33 36.85

H H st

6 | 01/10/20 ﬂig"rﬁ'” Stair Case -FF-SF 1 M25 1666 | 25 | 1918 | 28.07
7 06/10/20 | Fire Stair Case -FF-SF 1* flight M25 16.66 25 18.81 28.51




	Cube Result

